Order N°: 02017

THERMIC GLIDER

Radio system you'll need:

~——f—— 2550 mm
2 .

ﬂ:ﬂ\

4-channel
with six servos

50 6 dm? ailerons: 2 mini servos
27,3 g/dm?
flaps: 2 mini servos
1,38 kg _
elevator: 1 pico servo
\ @ SD 7012 rudder: 1 standard /
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MANTA

“TOPMODEL. CZ

Kat. &. 02017
PoloZka | Ndzev dilu Materidl, rozmér Volné / ks | Balitek/ ks
vykresova dokumentace 01
montaZni ndvod 01
1 trup laminat 01 -
1-2 dr2ik serva SOP plekliZka 3 x 58 x 60 mm - 01
1-21 drzak serva VOP lipal0x10x17mm 17]
1-4 vietny hagek ocel @ 3 mm, podloZka &J 3 mm, 0l +02+02
matice M 3
1-5 zesileni vletného hatku preklizka 3 x 15 x 50 mm 01
1-6 ochranni botka mala MPJ 2700 01
2 ktidlo polystyren - balsa 03
2-1 kiidélko polvstyren - balsa 02
2-11 vztlakova klapka polystyren - balsa 0z -
24 spojka ki{dla ocel @ 5 x 150 mm - 02
2-21 aretaén{ kolik &3 x 20 mm 02
2-23 | koncovy oblouk laminét 02
2-24 | zaii$téni koncového oblouku 2 3 x 30 mm 04
2-2 uchyceni kiidla Sroub M 5 - 02
2-3 uchveeni kfidla matice M 5 02
2-31 podlozka matice preklizka 5 x 25 mm 02
2-4 drzék serva polyuretan - 08
2-41 | krytka serva ABS folie & 65 mm - 04
2-5 tahlo kiidélka drat @ 2 mm 1= 100 mm 04
2-6 vidli¢ka mald plast MPJ 2110 - 04
2-8 paka kfidélka sklotextit 1 mm . 04
3 vyikovka balsa konstruké&ni 01 -
3-2 loZe vyikovky laminat - 0l
3-3 | geploZe ocel B4 x 17 mm 01
3-4 uchyeeni viskovky §roub plast M 4 x 10 mm - 0l
3-5 tdhlo vyskovky ocel & 2 x 200 mm 01
3-7 vidlitka kovovd M 2, matice M 2 MPJ 21 40 - 01 +01
4 smérovka konstrukéni - balsa 01 -
4-1 lankovy néhon smeérovky MPJ 2302 N 01
4-11 krytka ndhonu bowden. 1= 20 mm - 02
4-2 paka smérovky mosaz 3/2 mm, 1=31 mm - 01
4-3 steven balsa 6 mm 01 -
6 kabina laminat 01 -
6-1 | uchyceni kabiny drat ocel @ 1.5mm. hatek. gumitka | - 01 +02+01
7 obtisky 04 -
11 zAvEsy kormidel MPJ 2502 N 02

DOPORUCENE PRiISLUENSTVI :
RC souprava 5 - 6 kandl
Serva 1 x standart, 5 x mikro



MANTA kit

GB - USA

N® pldce | Diésignation Matérian, dimenslons Vrac | Sadwt Part # | Parl name Materisl, diinensions Loose | Inbag
plan = 01 2 | plan 01
|| _nofice de montage 01 building instructions | _ oi
1 fuselage fibre de verre epoxy 01 ! fuselage fibregl. 0l
12 platine radio direction | CTP 3 mim 58x60 mm ot 1-2 servo tray rudder plvwood 3 mm 58x60 mm ol
1-21 | platine radio profondeur | boig dur 10x10x17 mm o2 1-21 servo trav elevator hard wood 10x10x17 mm 0z
14 het de treuillage CAP 0 3. écrou M3. rondelle 14242 14 | tow hook prann wire G3. mzt M3 washer 1+1+2
1-5 | support crochet CTP3 mm 15550 mm 01 15| tow hook support__| plvwood 3 mm 15x50 mm ol
16 _patin de gueue nylon MPJ2700N 01 16 tail skid nyvlon MPJ2700N 01
2 aile pilyelyrise - hala 5] 2 _wing foam core - balsa 03
2-1 aileron polystyréoe - balus 14 2l aiferon foam core - balsa 02
2-11 volet de courbure polyatyrane - balm 02 2-11 flap {oam core - balsa 02
24 clé d'aile CAP @ 5x150 mm 02 | 24 WIng 1oiner _ piano wire @ 5xt50 mm 02
221 | téton decalage CAP @ 3x20 mm 02 221 centering pin piano wire 9 3x20 mm 02
2.23 winglet fibre de verme époxy 02 2-23 winglet fibreglass 02
224 | fixation winglet tourillon @ 3x30 mm 04 224 | winglet fixing dowel @ 3x30 mm o4
2-2 vig fixation aile acier M5 02 2-2 miiy fixing screw steel M5 02
-23 €cTou prisonnier M35 02 2-3 | captive nut M5 02
231 platine écrou CTP 5x25 mm 02 2-31 nut mount plywood 5x25 mm 02
24 _fization servo aile polyuréthane 08 24 BECYD Wing mount polyurethan 08
2-41 carénage serve aile ABS @ 65 mm o4 2-41 WIDg SeIVO Cover ARBS plastic @ 65 mm o4
2-3 tinglanu aileron-volet | CAP O 2. longueur 100 mm o4 2-5 aileron-flap pushrod | piano wire @ 2. length 100 mm 04
26 chay MFJ2110. nvlon M2 04 26 clevia — | MPI2110_nylon M2 04
2-8 guignol aileron-volet plague époxy 1.5 mm o4 28 | aileron-flap hom €poxY plate 1.5 mm 04
3 empennage horizental | stuciure balsa ol 3 horizantal stabilazer | balsa assembly o1
32 | supperstab pendulaire| fibre de verre énoxy 01 32 | stabilazer support | fibreglass 0|
33 axe "CAP @ 4x17 mm 01 33 axle ‘piano wire @ 4x17 mm 01
34 vig fixation stab. nylon Mdx10 mm 01 34 atabilazer fixing screw| nylon Mdx10 mm oL
35 tringlerie profondenr CAP @ 2x200 mm 01 3-5 o link piano wire @ 22200 mm 0}
37 chape + écrou MPI2140. M2 141 -~ 3.7 clevis + not MPI2140, M2 1+1
4 dérive structure balsa (] 4 fin “balsa assembly ar -
4-1 ciible aller-retour MPIZ302N Ol 4-1 rudder conirol cables | MPJ2302N B ol
411 | sortie cibles gaine plastigue 1 20 mm 0z 411 | exitruddercontrol | ‘rlssic tube. lenght 20 mm 02
42 euignol de direction ube Jaiton £53/2 Jong. 31 mm D1 42 horn rudder brass tube (232, Jenght 31 mm 01
43 fer élambot balsa 6 mm 411 43 closing strip balea 6 mm 01
& verriére fibre de VerTe Epoxy oL 6 canopy fibreglags 4]}
61 téton avant CAP@15mm [T 6-1 froot Iocating pin piano wire @ 1.5 01
&2 fixation vemigre crochet -+ élasti } 2+1 62 canopy fixing ook + rubber 2+1
7 iécoration planche auto-collants 04 7 stickers 04
I charnitre MPTZ502N 02 11 pinned hinge MPI2Z502N [i7]
ATTENTION HI

Ce modéle & construire n'est pas un jouet, il ne convient pas aux enfants de meins de 14 ans

Une mauvaise ulilisation de ce matériel peut provoquer des dommages matériels ou corporels Vous étes pleinement responsable lorsque vous utilisez voire maodé-
le Volez & une distance de sécurité des zones habitées
Soyez sir que personne n'émet sur la méme fréquence que vous.
ATTENTION 11l
This model construction kit is not a toy and is not suitable for children under the age of 14

Incorvect use of this material could cause material damage ou personal injury. You are fully responsable for your actions when you use this model.

Fly ot o safe distance from occupied zones Be sure that no one else is using the some frequency o3 you
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" Rx 4,8v 1,8 Ah
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